



A registered ISO 9001:2008 laboratory

300 Gen Colin Powell Pkwy, Phenix City, AL 36869

Telephone: 1-800-554-7424 Fax: 334-664-3212

TexTesT Report: 1260290 2  
Date: 05/21/13  
Page: 1 of 1

CLIENT: NARCOTE, LLC  
800 Mountain View Drive  
Piney Flats, TN 37686  
ATTN: Heather Margotta

SAMPLE IDENTIFICATION: FABRIC: Laminated Interlock  
COLOR: White  
STYLE: 808-TU

FLAMMABILITY 16 CFR 1610		AS RECEIVED	AFTER DRY CLEANING/ WASHING	Wt.: 4.0 osy
PLAIN SURFACE TEXTILE FABRIC		FLAME SPREAD (SEC.)	FLAME SPREAD (SEC.)	
SPECIMEN	W1	DNI	DNI	
	W2	DNI	DNI	
	L3	DNI	DNI	
	L4	DNI	DNI	
	L5	DNI	DNI	
W=width direction	L6	DNI	DNI	
L=length direction	L7	DNI	DNI	

DNI = Did not ignite

CRITERIA: Plain Surface Textile Fabric - When tested as described in 1610.4 shall be classified as Class 1, Normal Flammability (Pass), when the time of flame spread is 3-1/2 seconds or more.

COMMENT: The submitted sample passes the requirements of 16 CFR 1610 Class 1 Normal Flammability.

TEXTTEST

signed by